sop 006
001 o 009
u s06 2 h ~ 2
/ 003 A

3
f -
505
& 503 504
517 A Gy o E 017
046 O _ 0491 &
045515 ,E 514 e 015 413
/ -’J ’ / S 508
041 ‘% .
527 016 @
= 06 02 e

\‘_,/ HCMB—S—53



HCMB-S-53,HCMS-S-53 NO:1
No. Part# Description 0'ty Remark
001 [A07304901 NUT 1
002 [A07300101 LINK 1 2
003 [A07305001 SPACER 3 2
004 [A07305101 DISHING WASHER 2
005 JA07300401@ [MAGAZINE A UNIT 1
006 [A07300501 MAGAZINE B 1
007 [A07301901@ |PUSHER UNIT 1
008 [A07302601 STOPPER 1
009 [A07302701 SPRING 1
010 [A07305801 SHAFT 1
011 [A07302401 COVER 1
012 [A07302801 BRACKET 1
013 [A07303801 SPACER 1 2
014 [A07300301 LINK 3 2
015 |A07300201 LINK 2 2
016 [A07303101 TUBE 2
017 [A07304401 SPACER 2 4
018 [A07303001 TUBE 1
019 [A07305401 TUBE 2
020 [A07305501@ |LINK 6 UNIT 2
021 [A07304801 SHAFT A 1
022 [A07303501 SPACER 6 2
023 [A00603503@ |LINK 4 UNIT 1
024 [A07303301 TUBE 2
025 |A07303401 SPACER 5 2
026 [A00603801 SPRING 1
027 [A07303901 BALANCER 1
028 [A07305301 SPACER 4 2
029 [A07304001 BRACKET 1
030 [A07304101@ |STEP BOARD SET 1
031 [HCMB-S-P1 |BODY SET 1
031 [HCMS-S-P1 |BODY SET 1
032 [A07303601 MOLD 1
033 [A07303201 SHAFT 1
034 [A07300601 SUPPORTER R. 1
035 |A07300701 SUPPORTER L. 1
036 [A07302301 SPRING 1
037 [A07301801 BRACKET 1
038 [A07301401 SPRING 1
039 [A07301601 DRIVER 1
040 [A07301301 GUIDE 1
041 [A07300801 BRACKET 1
042 [A07301501 SPRING 1
043 [A07302201 SUPPORTER 2
044 [A07300901 @ |HEAD UNIT 1
045 |A07302901 BLOCK 1
046 [A07301701 FRONT PLATE 1
047 [A07301101 SHAFT 1




HCMB-S-53, HCMS-S-53 NO:2
No. Part# Description 0'ty Remark
048 [A07301001@ |DRIVER SUPPORTER UNI| 1
049 [A07305901 SHAFT STOPPER 1
501 |BAF10402 E-RING 2 |4
502 |BAF10202 E-RING 2 |2
503 |BAC0408252 |HEX.SOC.HD.BOLT 2 |M8x1.25-25
504 |BAE04081 WASHER 5 |98
505 |BADO01081 LOCK NUT 3 [M8x1.25
506 |BAE04081 WASHER 4 1p8
507 |BADO01081 LOCK NUT 2 |[M8x1.25
508 |BAC0408802 |HEX.SOC.HD.BOLT 2 |M8x1.25-80
509 |BAC04081402 |HEX.SOC.HD.BOLT 1 |MB8x1.25-140
510 |BAC0408252 |HEX.SOC.HD.BOLT 2 |M8x1.25-25
511 |BAE04081 WASHER 2 |8
512 |BAC0608162 |HEX.SOC.HD.BOLT 2 |M8x1.25-16
513 |BAC0408352 |HEX.SOC.HD.BOLT 2 |M8x1.25-35
514 |BADO01051 LOCK NUT 2 |[M5x0.8
515 |BAC0405352 |HEX.SOC.HD.BOLT 1 |M5x0.8-35
516 |BAC0405062 |HEX.SOC.HD.BOLT 1 |M5x0.8-6
517 |BAE01052 SPRING WASHER 1 |5
518 |BAF10402 E-RING 2 |4
519 |BAC0405302 |HEX.SOC.HD.BOLT 1 |M5x0.8-30
520 |BAC0205102 |[HEX.SOC.FLAT COUNTER 1 |M5x0.8-10

SUNK HD. SCREW
521 |BAE01062 SPRING WASHER 2 |6
522 |BAC0406401 |HEX.SOC.HD.BOLT 2 |[M6x1-40
523 |BAC0906122 |HEX.SOC.BUTTON HD. 2 |M6x1-12
CUP SCREW
524 |BAJO106 SNAP PIN 4 1pl2*¢p6
526 |BAE01081 SPRING WASHER 2 |8
527 |BAC0308122 |HEX.SOC.HEADLESS SCREW 1 [M8x1.25-12
528 |BAC0308202 |HEX.SOC.HEADLESS SCREW 1 [MS8x1.25-20
529 |BAA040020  [SPRING PIN 2 |p4-20




